Ihi Mini Excavator 30jx Parts Catalog
Full download: http://manual place.com/downl oad/ihi-mini-excavator-30jx-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 234 page(s) at: M anualPlace.com



http://manualplace.com/product/ihi-mini-excavator-30jx-parts-catalog/

PARTS CATALOG

S0JX
MINI ENGAVATOR

SERIAL No. BKOOOOO1~

IHI

Jo) | I REBRBEARIN=XKT

IHI Construction Machinery Limited

PUB.No.3




IHI 30JX

INDE X 8 X
DESCRIPTION % (i) SHEET No. |PAGE
LOWER MACHINE ; TEBAR |
LOWER MACHINE ASS'Y TEBRRAL 1- 1 [] 2
CRAWLER SHOE ASS'Y syo—35 ¥a—Hi 1-2 []J| 4
CRAWLER SHOE ADJ. DEVICE syo-5 va—REE 1-3 []| s
FRONT IDLER ASS'Y Javbh T4 RS 1-4 []| 8
LOWER ROLLER ASS'Y ny— o—S#hr 1-5 []| 10
UPPER ROLLER ASS'Y 798 m—S4 1-6 []| 12
LOWER TRACTION PIPING ASS'Y TEbETRCE L 1- 7 []]| 14
TURNTABLE ; y—vF—TFI;
TURNTABLE & o F — T VREEEIRT Y v 43T 2- 1 []| 18
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HECIER B E
SWING DRIVE DEVICE IR 3- 1 []| 2
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Yy — VRS Y s LRUEML a- 1 []]| 26
SWING & TRACTION PIPING ASS'Y BEE R TR E A 4- 2 []| 28
PUMP DISCHARGE A T a- 3 []]| a0
& BOOM SWING PIPING ASS'Y BT -4 A4 v REML
CONTROL PIPING ASS'Y IR E AL 4a- 4 []]| 32
CONTROL PIPING ASS'Y AT E AL 4- 4 36
(A~D & A-B+G CHANGE) (A~DR A - B - GH#)
CONTROL PIPING ASS'Y IR E AL 4- 4 40
(A+F CHANGE) (A - FUI0)
— l —
[ ] ° [ ] [}
ITHI Construction Machinery Limited REV No @



IHI 30JX

I NDE X =| X
DESCRIPTION % (53 SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; RS
TRACTION MOTOR ASS'Y AT E— F 4L s-1 []| 4
TRACTION MOTOR ASS'Y (T — S HIT 5- 1A []| 45-1
SWING MOTOR ASS'Y el E — & 43 s—-2 [ ]| 46
ROTARY JOINT ASS'Y B=% Y YaAf v ML 5-3 []| s0
CONTROL VALVE ASS'Y avbho—ib ST 5- 4 []] 52
REMOTE CONTROL VALVE ASS'Y Y& SSLTHI 5-5 []| 8
REMOTE CONTROL VALVE ASS'Y YEIL SSLTHIL 5- 5 60
(FOR A -B CHANGE) (A - BYI)
HYDRAULIC OIL TANK ASS'Y Vet 5 > 2 KT s5-6 [ ]| s2
OIL PUMP ASS'Y AAN R THL s—- 7 []| 64
BOOM CYLINDER ASS'Y Al DT b4 5-8 [ ]| e8
ARM CYLINDER ASSY (“Y" TYPE) T4 YU YSHIEL Y 5AT) 5-9 []| 70
ARM CYLINDER ASSY (“T" TYPE) T=b YU YSHE CT" 547) 5- 9 []| 71-1
BUCKET CYLINDER ASS'Y (*Y" TYPE)| /S,y b yyusfy (“Yy" 547)| 5-10 [ || 72
BUCKET CYLINDER ASS'Y (“T" TYPE)| /S7vy bk ¥y vs#r (“T" #47) 5-10A [ ]| 73-1
BOOM SWING CYLINDER ASS'Y T—b ALY Y UKL s-11 [ ]| 74
(“Y" TYPE) Y 547)
BOOM SWING CYLINDER ASS'Y T—L RAVY Y oS s5-11A [ ]| 75-1
(“I" TYPE) T 547)
BLADE CYLINDER ASS'Y (“Y" TYPE) | HkHAR> Y > #4L (Y 447) s-12 [ ]| 76
BLADE CYLINDER ASS'Y (“T" TYPE) | LRy Y 44 (“T" 54 7) s-12a [ ]| 77-1
MULTIPLE VALVE ASS'Y 2 NF SVTHT 5-13 [ ]| 78
(FOR A~D CHANGE) (A~D )
MULTIPLE VALVE ASS'Y 2NF SVTHIL 5-13 80
(FOR A-B-G CHANGE) (A - B - GUIIgA)
MULTIPLE VALVE ASS'Y <NF SVTHISL 5-13 82
(FOR A-F CHANGE) (A - F 9)A)
OPERATING CONTROLS ; EIRIRERAGR
TRACTION LEVER ASS'Y T LS —43r 6- 1 [ ]| 84
CONTROL LEVER ASS'Y avbo—l Ls—f 6-2 []| 88
BLADE & BOOM SWING BEHARR T — L 242 6-3 []| 9
CONTROL ASS'Y 3> b —JLA
ENGINE CONTROL ASS'Y YUY avbho—dir 6- 4 [ ]| o4
ENGINE CONTROL ASS'Y TYYy avbo—)r 6- 4a [ || 95-1
ENGINE CONTROL ASS'Y TYYY 3 ho—Ar 6- 4 9
(FOR DECELERATION) (52 VR
ENGINE CONTROL ASS'Y TYYy avbo—r 6- 4A 964
(FOR DECELERATION) (54 L)
CONTROL SHUT - OFF LEVER ASSY | LsS— oy s 6-5 []| 96-8
—_ 2 —_
IHI Construction Machinery Limited REV No.@



IHI 30JX

I NDEX B X
DESCRIPTION % 3 SHEET No. |PAGE
POWER UNIT ; NO— 2=y b
ENGINE & ACCESSORIES TVVVRT 7YY 7-1 []| 98
ENGINE & ACCESSORIES IYIVRT Y 7- 1A [ ]| 101-1
AR CLEANER & MUFFLER ASSY I7— 7Y —FRT7 I 7- 2 []] 102
OIL PUMP DRIVE DEVICE AN A TEGEE 7- 3 []| 104
FUEL TANK & PIPING ASS'Y WKLY > o BB 7- 4 [ ]| 108
CAB & RELATED PARTS; ¥ v TROMRERG ;
COVER ASS'Y A ibA 8- 1 []| 110
NOISE ABSORBENT ASS'Y S i 8- 2 [ ]| 114
CANOPY ASS'Y F o ) AL 8- 3 [ ]| 116
CANOPY ASS'Y (FOR TOPS) ¥ / B (TOPS ) 8- 3 117-1
OPERATOR SEAT & FRV=5 Y= IR 8- 4 []| 118
SWING LOCK ASS'Y BElEle 2 437
COUNTER WEIGHT ASS'Y NYVH  vxA M 8- 5 [ ]| 120
NAME PLATE ASS'Y F—b 7b— M 8- 6 [ ]| 122
NAME PLATE ASS'Y (FOR ENGLISH) | #—4 7L— M G0 8- 6 124
NAME PLATE ASSY (FOR ITALIAN) | *—4 FU— MY (1578 8- 6 124-4
NAME PLATE ASS'Y (FOR FRENCH) | *—4 7V— MY (7525 8- 6 124-8
ELECTRIC SYSTEM; BERH
ELECTRIC SYSTEM BT 9- 1 []| 126
INSTRUMENT PANEL ASS'Y QE ik 9- 2 []| 130
INSTRUMENT PANEL ASS'Y QES LA 9- 2a []| 132-2
TOOLS & ACCESSORIES ; IRRHRG ;
TOOLS & ACCESSORIES TERHES 10-1 []| 134
— 3 —_
[ ] ° ° [ ]
IHI Construction Machinery Limited REV No®



IHI 30JX

INDE X = R
DESCRIPTION % TR SHEET No. |PAGE
HOE ATTACHMENT ; R—= 7H9FAVb,
HOE ATTACHMENT ASS'Y k= Ty FA Y MEL 1n-1 []| 138
BOOM SWING ASS'Y =5 R4 VIHIL -2 [ ]| 142
HOE BUCKET ASS'Y A— s34y MIDT 11-3 []]| 144
HOE BUCKET ASS'Y A= sy ML 11- 3A [ ]| 145-3
HOE ATTACHMENT PIPING ASS'Y A= Ty FA v NECEHL 11-4 []| 146
BLADE ATTACHMENT ; HERTE v FAV b
BLADE ATTACHMENT ASS'Y B AR E AL 12- 1 [ ]| 150
BLADE PIPING ASS'Y P ARB BT 12- 2 []]| 152
OPTION SPECIFICATION ; BRLH
SPARE PORT PIPING ASS'Y Pt — MEEHIL 15- 1 [ ]| 156
POWER PORT PIPING ASS'Y AR SN =t b 15— 2 [ ]| 160
OPERATOR ROOM ASS'Y (1) AT (1) 15- 3 [ ]| 164
OPERATOR ROOM ASS'Y (2) AT (2) 15- 4 [ ]| 170
CAR HEATER ASS'Y H— b — S AL 15- 5 [ ]| 174
NAME PLATE ASS'Y (FOR CABIN) LT U= ML (v E A 15-6 [ || 176
NAME PLATE ASS'Y (FOR ENGLISH) | *—47L— M G0 15— 6 180
PARTS INDEX ; BaBESIERS] ;
ENGINE PARTS CATALOG ; IV K=Y hHoy;
— 4 —
[ ] [ ] o °
ITHI Construction Machinery Limited REV No®D



SECTION 1

LOWER MACHINE

T & B

Jo) | I REBHERINSAKL

IHI Construction Machinery Limited



To)

REV. No.

TERHEBRAAL
LOWER MACHINE ASS'Y

IHI

SHEET No.1—1

MODEL 30JX




AHEES| & & & 5 B o FA o BEREl &8 B 5 # i £
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
TECBEAR L
0 x5301 219 00 | Lower Machine Ass'y 1 BKO000001~
s0—35 Ya—f3L (F4H Ya-)
0-1 x5301 221 00 | Shoe Ass'y, Crawler (Rubber shoe) 1 BK000001~
2a—35 Ta—# @ a-)
0-2 %5300 638 00 | Shoe Ass'y, Crawler (Steel shoe) 1 BKO000001~
I 8—-5 Ya-—
1 0653 771 UA | *Shoe, Rubber Crawler 2 BK000001~
sa-35 va—fir
1-1 #0653 780 UA | *Shoe Ass'y, Crawler (Steel) 2 BK000001~ Sh. No. 1 -2
o7— 7U—A
2 A4200 698 00 * Frame, Lower 1 BKO000001~
IS —
3 4460 756 00 | *Cover 1 BK000001~
BRI L (LW, FWH)
4 0517 080 12 * Bolt, Treatment (W /L.W, F.W) 2 BKO000001~ M8 x 12
Ty fis—
5 4461 717 00 | *Cover, Under 1 BK000001~
BIEAL b (LW, FW #18)
6 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 14 BK000001~ M10x20 P=1.25
754
7 0690 201 09 | *Plug 12 BK000001~
H8—
8 4457 314 00 | *Cover 1 BK000001 ~
HI8—
9 4457 315 00 * Cover 1 BK000001~
HIN—
10 4459 687 00 | *Cover 1 BK000001~
FI8—
11 4459 688 00 | *Cover 1 BK000001~
“U" 4L b
12 4003 079 00 | *Bolt, “U" 4 BK000001~
VATANR -2 ihvA
13 #5300 608 00 | *Roller Ass'y, Upper 2 « BK000001~ * % * Sh. No. 1 -6
7yt o—S#r O
#F300 005 00 | *Roller Ass’y, Upper 2 — * Kk~ Sh. No. 1 -6
BAATEAL b
14 0555 120 35 | *Bolt, Treatment 18 BK000001~ M12 x 35
BILIERE A
15 0595 120 00 * Washer, Treatment 26 BK000001~ M12
FEiITE—FHL
16 #0757 702 UA | *Motor Ass'y, Traction 2 « BK000001~BK000133 {Sh. No. 5 -1
ETE-74L L X
#0781 103 UA | *Motor Ass'y, Traction 2 — BK000134~ Sh. No. 5 - 1A
K547 ZRFokrv b
17 4234 513 00 * Sprocket, Drive 2 « BK000001~BK000133
KSA47 ZRFakrvyb 1 X
4234 563 00 | *Sprocket, Drive 2 —! | BK000134~
BIRRN b (75 2 2fF)
18 0457 120 30 | *Bolt, Treatment (W, /Flange) 18 BK000001~ M12 x 30
BTG
19 0595 160 00 * Washer, Treatment 16 BK000001~ M16
BAURAL b
20 0555 160 30 | *Bolt, Treatment 16 BK000001~ M16 x 30
o7 — o-—-S#ii
21 #5301 134 00 | *Roller Ass'y, Lower 8 BK000001~ Sh. No. 1 -5
MRS v b (HIB)
22 0535 120 00 | *Nut, Treatment 8 BK000001~ M12 P=1.25
Ya— HAF ()
23 4475 587 00 | *Guide, Shoe (R.H.) 1 BK000001~
Ya— HAF (&)
24 4475 586 00 | *Guide, Shoe (L.H.) 1 BKO000001~
BT 4
25 0595 120 00 * Washer, Treatment 12 BK000001~ M12
LA b
26 0555 120 35 | *Bolt, Treatment 12 BK000001~ M12 x 35
¥ = 1. RH&EHF 16, 1713t v + THMAY,
N OTE The Key No. 16, 17 is exchangeable in couples.

IHI

MODEL 30JX

TED B HRAE AL

LOWER MACHINE ASS'Y

-3 -

REV. No. @

SHEET No.1—1




m\\%ﬂ/
V-

(&




RHES| & ® & 5 0 o ) oM RERE| & B 5 B U] %
KEY No.] PART No. DESCRIPTION Q'TY|CHAN.| SERIAL No. REMARKS
su—-35 Ya—Hflir
0 0653 780 UA | Shoe Ass'y, Crawler (2) BKO000001~ £ = 300mm
FS59Y Ya- arFY—»
1 0653 780 03 | *Complete, Track Shoe 42 BK000001~ £ = 300mm
Tyvy
2 0653 006 06 | * * Bushing 1 BK000001~
RRAY Ya—- aArvISY-—»
3 0653 780 02 * Complete, Master Shoe 1 BK000001~ £ = 300mm
Ty
4 0653 006 06 | * *Bushing 1 BK000001~
vy Ev
5 0653 074 04 | *Pin, Cotter 1 BKO000001~
FSvs EV
6 0653 006 07 | *Pin, Track 42 BK000001~
IRy Ev
7 0653 074 03 | *Pin, Master 1 BKO000001~
N OTE

IHI

MODEL 30JX

70-5 Ya—#iI
CRAWLER SHOE ASS'Y

_5_

REV. No. @

SHEET No.1— 2







RHES| &8 & & 5 Y o % o\ R|ERHE & B 5 # fi
KEY No.| PART No. DESCRIPTTION Q'TY[CHAN.| SERIAL No. REMARKS
so—35 va-—PBEKn
0 x5301 226 00 | Adj. Device, Crawler Shoe 2 BK000001~ Rubber Shoe
su—35 Ia—sEn
0-1 x5301 227 00 | Adj. Device, Crawler Shoe 2 BK000001~ Steel Shoe
JY—2 ) UFHSL
0-2 5301 226 98 *Cylinder Ass'y, Grease 1 BK000001~
VAR S Y
1 4514 545 00 | * *Cylinder, Grease 1 BK000001~
0" yry
2 0760 710 42 | * *Ring, "0” 1 BK000001~ P40 — 90B
N7y s Voo
3 0762 120 42 * * Ring, Back — up 1 BK000001~ P40 - T2
EX b
4 4515 508 00 | * %*Piston 1 BK000001~
Frvy NLT
5 0753 265 UA | * * Valve, Check 1 BK000001~
SY-R =y TN
6 0728 111 15 * * * Nipple, Grease 1 BKO000001~ PT1,/8
27Y vy o=y ML
10 5301 008 99 *Unit Ass'y, Spring (For Rubber Shoe) 1 BK000001~
A7) vy azy ML
10-1 6300 639 99 *Unit Ass'y, Spring (For Steel Shoe) 1 BKO000001~
TV% A+ #HWb
11 4004 161 00 * % Bolt, Adjusting 1 BK000001~
27YW Y YF—F
12 4485 514 00 | * *Retainer, Spring 1 BK000001~
AN =4
13 4040 859 01 * % Spacer (For Rubber Shoe) 1 BK000001~
2Ty vy
14 4170 177 00 | * *Spring 1 BK000001~
ATV YyF—-+
15 4485 513 00 %* % Retainer, Spring 1 BK000001~
AVE DA
16 0580 160 00 | * *Nut, Hex. 1 BK000001~ M16
Jarvhk TARFSHI
20 #5301 082 00 | *Idler Ass'y, Front (For Rubber Shoe) 1 BK000001~ Sh. No. 1 -4
Jarvhk FTA KT
20-1 #5301 004 00 *Idler Ass'y, Front (For Steel Shoe) 1 BK000001~ Sh. No. 1 -4
21 0595 100 00 * Washer, Treatment 4 BK000001~ M10
ERLER AL b
22 0513 100 35 | *Bolt, Treatment 4 BK000001~ M10 x 35
& =
N OTE

IHI

J70-5 Da—EER

MODEL 30JX

CRAWLER SHOE ADJ. DEVICE
—_— 7 —_—

REV. No. @

SHEET No.1—3




IHI J0v b 74 KSHAT

FRONT IDLER ASS'Y REV. No. @
MODEL 30JX —_— 8 - SHEET No. 1 - 4




RHES| 8 & & 5 i o % o R(ERME| 8 B 5 B ] %
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN] SERIAL No. REMARKS
7ark TAFSHNL (L Ya—])
0 5301 082 00 | Idler Ass'y, Front (For Rubber Shoe) 2 BKO000001~
Jarvb T4 FSHIL Gk a—f)
0-1 5301 004 00 | Idler Ass'y, Front (For Steel Shoe) 2 BKO000001~
ATy EV
1 0494 651 70 *Pin, Spring 2 BK000001~ ¢ 10x 70
7Yy Javy
2 4420 732 00 | *Block, Bearing 2 BK000001~
PE4:
3 4006 276 00 | *Washer 2 BK000001~
DAy %
4 0761 731 40 * Seal 2 BKO000001~
Aty S Yy
5 0493 500 80 | *Ring, Snap 2 BK000001~ ¢ 80
H- R7Yry
6 0630 630 70 | *Bearing, Ball . 2 BK000001~ #6307
Zavbh FAFKS (FL va—-A))
7 4236 562 00 | *Idler, Front (For Rubber Shoe) 1 BK000001~
7arvb TAFS (#%ra—H)
7-1 4236 525 00 *Idler, Front (For Steel Shoe) 1 BK000001~
755
8 0710 201 01 *Plug 1 BK000001~ ST-PA-1/8
Yy 7 b
9 4220 516 00 | *Shaft 1 BK000001~
bas =
N OTE

IHI

MODEL 30JX

JO0Ybh 74 KSHEIL
FRONT IDLER ASS'Y

_9_

REV. No. @

SHEET No.1—4







RHES| B 2 & 5 & 5 F ro(% BRERNE & B 5 # { %
KEY No.|] PART No. DESCRIPTION Q'TY|CHAN. SERIAL No. REMARKS
o7— o—S4l1L
0 5301 134 00 | Roller Ass'y, Lower (8) BKO000001~
a—3 #5—
1 4042 238 00 * Collar, Roller 2 BK000001~
-
2 0761 730 12 * Seal 2 BK000001~
2FvT Yy
3 0493 500 62 | *Ring, Snap 2 BK000001~ ¢ 62
7Yy
4 0630 620 60 | * Bearing 2 BK000001~ # 6206
755
5 0710 201 01 * Plug 1 BK000001~ ST-PA-1/8
H14 K o-35
6 ¥r4031 329 00 | *Roller, Guide 1 BK000001~ 5301 134 00
vy 7 b
7 4220 517 00 * Shaft 1 BK000001~
27Y) vy By
8 0494 608 10 * Pin, Spring 1 BK000001~ ¢ 5x10
BATEA)L b
9 0555 160 30 | Bolt, Treatment 2) BK000001~ M16 x 30
BINRES
10 0595 160 00 | Washer, Treatment (2) BK000001~ M16
& =
NOTE

IHI

MODEL 30JX

oo— oO-S#ir
LOWER ROLLER ASS'Y

REV. No. @

SHEET No.1—5




EEEEEEEEEEEEEEEEEEEEEEEE




RHES| 88 & & & i & 22 oM E|ERE &8 B 5 # i %
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
7 vsy o—-S§ir
0 5300 608 00 | Roller Ass'y, Upper (2) «— BKO000001~ * * *
7wy o= O
F300 005 00 | Roller Ass'y, Upper () —J * K ok~
Ee
1 4006 214 00 | *Washer 1 BK000001~
=
2 0761 690 23 | *Seal 1 BK000001~
2ty S Yoy
3 0493 500 62 | *Ring, Snap 1 BK000001~ ¢ 62
7Yy
4 0630 600 70 | *Bearing 2 BK000001~ # 6007
o—5 Y7}
5 4220 508 00 | *Shaft, Roller 1 BK000001~
o—-3
6 %4031 129 00 | *Roller 1 “«— BKO000001~ % * % 5300 608 00
o—-3 O
%D031 001 00 | *Roller 1 - * k% ok~ F300 005 00
0" Yy
7 0760 715 65 | *Ring, “O" 1 BKO000001~ * * * G65 - 90B
F1/8—
8 4460 995 00 | *Cover 1 BKO00001~ * * *
755
9 0710 201 01 *Plug 1 BKO000001~ * * x ST-PA-1/8
“U" #Fivh
10 4003 079 00 | Bolt, “U” 2) BKO000001~
BULLRRE S
11 0595 120 00 | Washer, Treatment 4) BK000001~ Mi12
B>y ~ (B)
12 0535 120 00 | Nut, Treatment (4) BK000001~ Ml12 P=1.25
pas =
N OTE

MODEL 30JX

UPPER ROLLER ASS'Y

REV. No. @

SHEET No.1— 6




Ihi Mini Excavator 30jx Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-30jx-parts-catal og/

— ((,‘3\'——/

Ve P /s
=
22

\
R

P .
9

IHI TR TR AL

LOWER TRACTION PIPING ASS'Y Rev. No. (0)
ThisuoRfe c80Phges sample. Download all 234 page(s) : ™ anual Place.com SHEET No.1—7



http://manualplace.com/product/ihi-mini-excavator-30jx-parts-catalog/

